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Test Methods
CNS 14774 T5017-2011 9.5
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Test  Items Test Results
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Synthetic Blood Penetration none

Pressure: 120 mmHg
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Note: Sample description was given by the client: i-life MEDICAL MASK

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.

Note: The test report is the test results issued by the testing institution as requested

by the consignor, it shall not determine the legitimacy of the product.
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Note: This report is only responsible for the submitte
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sample(s), which will be kept for one month period.
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This report cannot be reproduced in any way, except i
full context, without the prior approval in writing
this Department of Testing and Certification.
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The test report should not be used for public advertiseme
and commercial promotion.
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